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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Within
15K Band
Temperature Voltage =l
°C Volt Frequency Offset (Af)
(°C) (Volt) Result
(Hz)
50 Normal Voltage 2.1
40 Normal Voltage 3.3
30 Normal Voltage 2.5
20(Ref.) Normal Voltage 4
10 Normal Voltage 2.4
0 Normal Voltage 2.9
PASS
-10 Normal Voltage 3.7
-20 Normal Voltage -2.3
-30 Normal Voltage 4.4
20 Maximum Voltage 4.8
20 Normal Voltage 4
20 Minimum Voltage 2.2
Note:
1. Normal Voltage =5 V. ; Minimun Voltage= 4.8 V. ; Maximum Voltage =5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
IMAX(ATF)] = 4.8Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL = IMAX(A)| 1710.109445 = 1710 MHz
PASS
fr + [MAX(A)| 1754.899785 = 1755 MHz
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= as. FCC RF Test Report Report No. : FG561313

LTE Band 5

Peak-to-Average Ratio

Mode LTEBand 5/ 3.75K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO N/A Result
Lowest CH 2.03 1.13
Middle CH 2.46 1.86 PASS
Highest CH 1.77 1.77
Mode LTE Band 5/ 15K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO 12SCO Result
Lowest CH 1.59 1.62 5.88
Middle CH 1.62 1.68 6.32 PASS
Highest CH 1.62 1.68 6.06
Sporton International Inc. (ShenzZhen) Page Number : A153 of A212
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(KHz)
BW 3.75K 15K N/A N/A N/A
Mod. BPSK | QPSK |BPSK | QPSK | QPSK

RB Size 1SCO | 1SCO |1SCO | 1SCO |125CO

LowestCH | 6.77 | 6.85 | 26.46 | 26.22 |247.91

Middle CH 6.80 | 6.82 | 26.01 | 26.22 |233.85

Highest CH | 6.75 | 6.89 | 26.40 | 26.46 | 240

Sporton International Inc. (ShenzZhen) Page Number : A157 of A212
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T1 1 848.7096758 MHZ -9.32 dBm nde 26.00 de T1 1 848.709616 MH2 nde 26.00 de
T2 1 B848.7164267 MHz -9.96 dBm qQ factor 125721 T2 1 843.7165091 MHz -11.85 dBm qQ factor 123125
RN wa
i BT, : . an 10:57:0:
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG561313

LTEBand 5 15K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

k2 Spectrum &2
Ref Lavel 30.00 dém Offset 14.00 d2 & RBW 200 Hz Ref Level 30.00 dém Offset 14.00 d2 & RBW 200 Hz
lo att 30CE ® SWT 100 ms @ VBW 1kHz Mode Swesp jo att 30CE @ SWT 100 ms @ VBW 1kHz Mode Swesp
SGL Count 100/100 SGL Count 100/100
@ Lok May @ Lok M2y
mi[1] 12.23 dBm)| Mi[1] 12.16 dBm)|
20 824.1184300 MHz| 20 824.1165420 MHz|
Sl M1 nds 26.00 dB S ML nde 26.00 d8|
{07l o Bw 26.464000000 kHz| mf\ 26.224000000 kHz|
i A AT i dm-‘mﬂmw\,m\ﬂ 31141.7 AR ' T o fact or> U ™ Y- 31426.3]
i e Maan Y VYA
=
et LY )
. 2
S N
P HH
A i
20 db -
a0 -a0
=50 d -S0 d
-60 -60
CF 824.1184 MHZ 1001 pts Span 30.0 kHz | CF 824.1184 MHZ 1001 pts Span 30.0 kHz |
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | | v-value | Function | Function Result |
M1 1 £24.118432 MHz nde down 26.464 kHz M1 1 12,16 dém nde down 26.224 kHz
T1 1 824105513 MH2 nde 26.00 dB Tl 1 -13.92 dBm nde 26.00 de
T2 1 824.131976 MHz -14.32 dBm Q factor 31142 T2 1 -13.66 dBm Q factor 31426
v —
GNRINEND wa (L]

Middle Channel / 1SCO / BPSK

Middle Channel / 1SC0 / QPSK

ectrum

=)

Ref Level 30.00 dém

Offset 14.00 d2 @ RBW 200 Hz

Spectrum

Ref Level 30.00 dém

Offset 14.00 d2 @ RBW 200 Hz

lo att 3008 @ SWT 100 ms @ VBW 1kHz Mode Swesp lo Att 3008 @ SWT 100 ms @ VBW 1kHz Mode Swesp
SGL Count 100/100 SGL Count 100/100
@ Lok May @ Lok M2y
mMi[1] 13.22 dBm)| Mi[1] 12.64 dBm)|
836.4188100 MHz| 836.4201290 MHz|
B 2
20.dem w'! nds 26.00 dB 0 M1 nds 26.00 dg
’ Ao anne BYA 26.014000000 kHz ’ b By 26.224000000 kH2
s A TS iy 321527 10 dem e S L R W PO a1803.5
=03 A i % g .
e T o
s S \1o
N/ 5 R 4
20/de: il 20, |
¥4 v W \
20db 20.dp
a0 a0
-50 d -S0 d
-60 -60
CF 836.4189 MHZ 1001 pts Span 30.0 kHz CF 836.4189 MHZ 1001 pts Span 30.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 £36.41881 MHz 13.22 dBm nde down 26.014 kHz M1 83 1 12.64 dBm nde down 26.224 kHz
T3 1 B36.405563 MH2 -12.83 dém ndg 26.00 dB T1 1 -13.30 dém nde 26.00 de
T2 1 836.431577 MHz -12.67 dBm Q factor 32153 T2 1 -13.41 dBm Q factor 31895
[} AR we

Hi

ghest Channel

/1SCO0/BPSK

pectrum

(=)

Ref Level 30.00 dem

Offset 14.00 d2 @ RBW 200 Hz

Ref Level 30.00 dém

Offset 14.00 d2 @ RBW 200 Hz

fo att 30 0B @ SWT 100ms @ VBW 1kHz Mode Swesp jo Att 30CE » SWT L00ms @ VBW 1kHz Mode Swesp
SGL Count 100/100 SGL Count 100/100
@ Lok May
Mi1] 18.97 dBm MI[1] 12.00 dBm
848.7188200 MHz| 848.7178310 MHz|
B 20 day
205w ‘v*w nae 26.00 dg e nde 26.00 dg|
\ B 26.404000000 kHz| oo B, 26.464000000 kHz|
10 dm - e A P\ A 10 d2m Y Aty A
A TT @ TaCaN el . 32144.1 /\J\ﬂﬂ\(‘ N AT T A W, e 320712
0 = An 0 A i
- v m
»""v v, &
= IK’ -10
A f
-2q di
1% A
30 dby
40 -a0
=S50 d -S0 d
60 60
CF 848.7184 MHZ 1001 pts Span 30.0 kHz CF 848.7184 MHZ 1001 pts Span 30.0 kHz
Marker arker
Type | Ref | Tre | X-value | Y-value | Function | Function Resul Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 548.71882 MAz 13.37 dbm ndg down M1 1 848.717831 MAz 12.03 dém nda down 26,464 kHz
T1 1 848.705543 MHz -12.55 dm e, 1 1 848.705483 MHz -13.95 dém nde 26,00 de
T2 1 548.731946 M-z -12.25 dBm qQ factor T2 1 848.731946 M-z -14.30 dBm q factor 32071
UHRRNNIED we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTEBand 5 15K

Lowest Channel / 12SC0 / QPSK

N/A

: il
Ref Level 30.00 dom  Offset 14.00 db @ RBW 6 khz
o At 30dE SWT  379.0 s @ VBW 20kHz  Mode Sweep
SGL Count 100/100
(@ 1Pk Max
EEED] 13.37 dBém
824.267690 MHz
2048 26.00 dB
e A s e 247.910000000 kHz]
108 " 3324.8
0 dBm f
P
10 =V
v %
20 /
A Y tony
R =
40
50 df
-60 dBm
OF 824.2 MHz 1001 pts Span 440.0 kHz
Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 B24.26769 MH2 13.37 dBm ndB down 247.91 kHz
T 1 8240778 MHz -12.40 dbm nd@ 26.00 d&
T2 1 B824,32571 MH2 -12.44 dBm Q factor 3324.8
" v
L L 4 -
Spectrum # %
Rof Lovel 30.00 dém Offset 14.00 d2 @ RBW 5kHz
o att 0ce  SWT 2ms @ VBW 20kHz Mode Sweep
SGL Count 100/100
(@ 17k Max
Mif1] 13.40 dBm
836.420230 MHz
20 dam
& ‘K‘ ndB 26.00 dB)
,_ A tne U ~ 233.850000000 kHz
0 da - Ve
10 , A A
0dem / \\
N R
N 2
A0 v X
v $
\
A
Ve
50 dbm
60 db
CF 836.5 MHz, 1001 pts Spon +40.0 kiz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
™M1 1 ©36.42923 13.40 dBm nde down 233.8E kHz
T1 1 236.339098 M -12.90 dBm ndB 26.00 dB
Tz 1 £36.62484 MHz -12.80 dém Q factor 3576.8
it T 21 1
=
#* |'v
Rof Lovol 30.00 dém  Offset 14.00 d2 @ RBW & kHz
o Att 30ce SWT 2ms @ VBW 20kHz Mode Sweep
SGL Count 100/100
(@ 1ok Max
mi[1] 13.96 dBm)|
848.763520 MHz|
20 da
& o ndB 26.00 dB
) f T Bw A 240.000000000 kHz
A9He i ERERLe "v’/\ 3536.5
0dem A »
n i
TinS Y
10 d g —
ars Vi
~ ¥ Wy
b o v
0 d!
50 dbm
eod
CF 048.8 MHz 1001 pts Span +40.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 548.76352 MAz 13.95 dBm nde down 240.0 kHz
T1 1 843.6822 MHZ -12.14 dBm nde, 26.00 dB
Tz 1 843.5222 MHz -12.06 dBm Q factor 3536.5
THnn oa
al ¥ 1 4
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= as. FCC RF Test Report Report No. : FG561313

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(KHz)
BW 3.75K 15K N/A N/A N/A
Mod. BPSK | QPSK | BPSK | QPSK | QPSK

RB Size 1SCO | 1SCO | 1SCO | 1SCO |125CO

LowestCH | 5.73 | 5.70 | 21.76 | 21.88 |186.81

Middle CH 566 | 5.69 | 21.73 | 21.91 |191.21

Highest CH | 5.74 | 5.70 | 21.73 | 21.91 |185.50

Sporton International Inc. (ShenzZhen) Page Number 1 A161 of A212
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= as. FCC RF Test Report Report No. : FG561313

LTE Band 5 3.75K

Lowest Channel / 1SCO / BPSK Lowest Channel / 1SCO / QPSK

,0] :E:l ﬁ* o
Rof Level 30.00 dém  Offsat 14.00 d2 @ RBW 100 Hz Reflevel 30.00 dam  OFfset 14.00 3 = RBW 100 Hz
o At 30CB @ SWT  L00ms @ VBW 300 Hz Mode Swesp e Att 30dE @ SWT 100 ms @ VBW 300Hz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1ok M=y [0 35k Max
Mi[1] 16.07 dBm CZETEN] 15.67 dBm
20 dar ML azl.l‘]’d‘)bhhu MHz| 20 da R B24.11304250 MHz|
Occgw 5.731768232 kHz Occ By 5.701798202 kHz
S (SO | i AN e A P e
10 d2m Pt S ‘ 10 - vanay o —
eV, S 2 T T
2 —
od 5 b . ,
\
-10 —~ <
o \ / \Y
-0 dey ¥4 Vi 7
20 db a0 d
a0 -40
=50 d -50 di
60 -60 dém
CF 824.11305 MHz 1001 pts Span 7.5 kHz CF 824.11305 MHz 1001 pts Span 7.5 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 824.1130566 MHz 16.07 dBm M1 1 B24.1130425 MH2 15.67 dBm
T1 1 524.1101953% MHz 3.14 dem oce Bw 5731768232 kHz 1 1] B24.11017288 MHz 1.95 dam Occ Bw 5.701798202 kHz
T2 1 52411592712 MHz 2.71 dbm T2 1| B24.11567468 MH2 1.37 dam
- —
GNRINEND wa L )i J L

Middle Channel / 1SCO / BPSK Middle Channel / 1SCO / QPSK

ectrum # o *
Rof Level 30.00 dbm  Offset 14.00 d2 & RBW 100 Hz Reflevel 30.00 dam  OFfset 14.00 3 = RBW 100 Hz
o At 30CB @ SWT  100ms @ VBW 300 Hz Mode Swesp o Att 30dE @ SWT 100 ms @ VBW 300Hz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 10k M=y (@ 17k Mzx
Mi[1] 16.10 dBm EEED]
836.41395910 MHz| B36.413
By 1M1 20 da +
20;dem Ocomw 5.664335664 kHz Occ By 5.694305694 kHz
P e S P g | AN o e L
10 dam = e < 10 e - — = =
SO 32 o g
0d KAes 5
// W
-10 8 =
4 N
Fa y
20 db
a0 -40
-50 d -50 di
60 -60 dém
CF 836.413075 MHz 1001 pts Span 7.5 kHz. CF 836.413 MHz 1001 pts Span 7.5 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 836.4130501 MHz 16.12 dBm M1 1 B36.4130524 MH2 15.50 dBm
T1 1 £35.41022035 MH2 2.44 dBm oce Bw 5.654335654 kHz 1 1] 83641019031 MHz 1.95 dam Oce Bw 5.504305604 kHz
T2 1 B36.41588460 MHz 1.24 dBm T2 1| B36.41588462 MH2 1.33 dam
)
L[] L JU J L
. .2 1 ¢ . |
Spectrum # Spectrum # =
Ref Level 30.00 dém  Offset 1400 dé & RBW 100 Hz Rof Level 30.00 dém  Offset 14.00 d2 @ RBW 100 Hz
jo ALt 30 dB & SWT 100 ms & VBW 300 Hz Mode Sweep o Att 0 CB w» SWT 100 ms @ VBW 300 Hz Mode Sweap
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 17k May
mi[1] 15.05 dBm) M1[1] 15.44 dBm)|
848.71399160 MHz 848.71307750 MHz|
11 2
20d8 OLLXZW 5.739260739 kHz 0 e 5.701798202 kHz|
P T s A
10 8 — = ; 10 d2m
P e s
bl A
0 dem 0 des T
- = - N
108 104 -
'/ / A
# o
v v
30 d 20 db:
40 d -40
50 di -S0
-60 dBm—t -60 dey
CF 848.7181 MHz 1001 pts Span 7.5 kHz CF 848.7131 MHZ 1001 pts Span 7.5 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B48.7139916 MH2 15.95 dBm M1 1 848.7130775 MHz 15.44 dBm
T 1] B4B.71022288 MHz 3.17 dm Oce Bw 5.739260738 kHz T1 1 848.71020782 MHz 1.74 dém oce Bw 5.701798202 kHz
T2 1| B4B.71596214 MHz 2.56 dam T2 1 B48.71590968 MHz 1.22 dBm
Y ~
L )it J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTE Band 5

15K

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

rum % _— * I.Ig:
Rof Lovel 30.00 dém  Offsot 14.00 d2 @ RBW 200 Hz Reflevel 30.00 dam  OFfset 14.00 3 = RBW 200 Hz
o att 30ck @ SWI 100ms @ VBW 1kHz Mode Swesp o Att 30dE @ SWT  100ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
Mi1] 13.68 dBm CZETEN] 12.77 dBm
824.1188500 MHz 824.1201380 MHz|
Snigem ;(j Occ By 21.758241758 kHz 20 ds ML Occ By 21.878121878 kHz
. b
o, A W N . oy ool
10 d2m T Sy = 10 dB = = Gk v v
A M e 1 v M T2
0dm R 0 dBm -
Y
ha 10 di ”
\ R 2:‘1 / N/
v W W
a0 d
-40 -40
50 dim -0 d
60 de -60 dém
CF 62+.1184 MHz 1001 pts Span 90.0 kHz CF 824.1184 MHz 1001 pts Span 30.0 kiz
warker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
™M1 1 £24.11885 MH2 13.68 dBm M1 1 B24.,120138 MHz 12.77 dBm
T1 1 824.1078505 M -0.51 dBm Occ Bw 21.758241758 kHz T1 1] 8241078505 MHz -0.26 dBm Oce Bw 21.876121678 kHz
T2 1 824.1296088 MHz 0.80 dbm T2 1| 8241297787 MH2 -1.09 dam
i T
“ . > L L -

Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK

ectrum . *
Rof Lovel 30.00 dbm  Offset 14.00 d2 & RBW 200 Hz Reflevel 30.00 dam  OFfset 14.00 3 = RBW 200 Hz
lo Att 30cE @ SWIT 100 ms @ VBW 1kHz Mode Swesp I Att 30de & SWT 100ms @ VBW 1kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
Mif1] 13.97 dBm CZETEN] 1247 dBm
8364188400 MHz 836.4201290 MHz
Ko W Occ By 21.728271728 kHz 20 ds Occ By 21.908091908 kHz]
10 dem < ellineiade o 10 e = : X
AT v e T AT v
TL /m-w/—'“’ et Tl
0dpm 5 Fiade L
10 dgp’ = A
% - N
i, N )
\/ W ¥
-30
-0 -40
50 dbm -0 d
60 de -60 dém
CF 836.4189 MHz 1001 pts Span 90.0 kiz GF B836.4189 MHz 1001 pts Span 30.0 kHz
warker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ret | Trc| X-value | Y-value | Function | Function Result |
™M1 1 ©36.41884 MH2 13.37 dém M1 1 12.47 dBm
T1 1 836.407901 MAz -0.73 dBm occ Bw 21.728271728 kHz T1 1 -0.63 dBm Occ Bw 21.808091908 kHz
T2 1 836,4296293 MHz 0.53 dbm T2 1 -1.10 dam
i T
L L 4 -
St 17240208 at 4734
Spectrum  # t“%"' Spectrum % -
Ref Level 30.00 dém  Offset 14.00 06 @ RBW 200 Hz Rof Level 30.00 dém  Offset 14,00 d8 & RBW 200 Hz
jo ALt 30 dB & SWT 100 ms & VBW 1kHz Mode Sweep jo Att 30cE @ SWT 100 ms @ VBW 1kHz Mode Swesp
SGL Count 100/100 SGL Count 100/100
(@ 10k Max (@ 17k Max
mi[1] 13.57 dBm) M1i[1] 12.70 dBm)|
B48.7188500 MHZ 5 648.7201600 MHz
20d8 1 occ Bw 21.728271728 kHz| 20.den M1 Occ Bw 21.908091908 kHz|
| . PSRN N h X s
10 d8 | o AT 10 dar - 7T TN o,
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E 2y dh
v \\nr V
30 df a0d
a0 -0 di
50 df 50 dBm
-60 dom 0 di
CF 848.7184 MHz 1001 pts Span 30.0 kiz CF 648.7184 MHz 1001 pts Span 90.0 kHz
Marker arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 B48.71885 MH2 13.57 dBm M1 1 B848.720168 MH2z 12.70 dém
T 1] 8487078605 MHz -0.54 dBm Oce Bw 21,726271726 kHz T1 | 1] 8¢a.7078508 MHz -0.56 dBm occ Bw 21.908031308 kHz
T2 1| 8487296088 MHz 0.67 dem T2 1 B45.7297586 MHz -1.06 dbm
i T Ginn e
L )it J 0 e
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Report No. : FG561313

LTE Band 5

15K

Lowest Channel / 12SCO / QPSK

Spectrum %

9

Ref Loval 30,00 dem  Offset 14.00 d2 @ RBW

SGL Count 1004100

o att 30 oE SWT 388 yus @ VBW 20KkHZ  Mode Sweep
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[@ 17k Man

20 dan

Mi[1] 14.79 dBm)|
824126150 M|

10dam

Occ Bw 186.812186813 ki
o Sl

0dbm =

-50 dBm

&0 db

CF 824.2 MHz

1001 pts Span 440.0 kHz

Marker

Type | Ret | Trc | X-value | Y¥-value | Function | Function Result
M1 1

Ti 1 B34 107253 MHz 1

524,12615 MHz 14.72 dBm

Tz 1 624294066 MHz 2.18 dBm

8 dBm Occ By 186.8131R0813 kHz

Middle Channel / 12SCO / QPSK

&

Ref Level 30.00 dém  Offset 14.00 di & RBW
o Att 30de SWT 378.8ps @ VBW
SEGL Count 100/100

20kHz  Mode Sweep

(@ 17k Max

20 dam

CETEY] 13.01 dBm
896.581760 MHz

OccBw M1 191.208791209 kHz

10 dem VA

o dem

-60 dBm

CF B36.5 MHz

1001 pts Span 440.0 kHz

Marker

£36,58176 MHz 13
TL 1 £36,409451 MHz 2.
T2 1 £36,600659 MHz -1

Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1

01 dBm
66 dBm Occ Bw 151.208791208 kHz
46 dBm

i

J

Highest Channel / 12SCO / QPSK

*

Ref Level 30.00 dém  Offset 14,00 dié = RBW

SGL Count 100/100

o Att 30 dB SWT 378.8 s @ VBW 20kHz  Mode Sweep

(@ 1Pk Max

20 dBm

ML) 14.94 dém
848.749890 MHz

10 d8m e
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N P L% L

0 dgm r

= T

-60 dBm

CF B48.8 MHz

1001 pts Span 440.0 kHz

Marker

Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1

£48,74989 MHz 14.94 dBm
TL 1 £48,709011 MHz 2.70 dBm Occ Bw 185.454505485 kHz
Tz 1 £48,894505 MH2 1.82 dBm

J
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG561313

Conducted Band Edge

LTEBand 5/ 3.75K

Lowest Band Edge / 1SCO / BPSK

Highest Band Edge / 1SC47 / BPSK

oo
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d@ Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.91608 MHz -50.80 dBm -37.80 dB 847,000 MHz 849,000 MHz 100.000 kHz 848.71528 MHz 20.88 dém -9.12 dB
823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -38.40 dém -25.40 dB 540,000 MHz £50.000 MHz 20.000 kHz 540,06444 MHz -47.15 dem -34.15 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.11489 MHz 20.49 dBm -9.51 d& 950,000 MHz 860,000 MHz 100.000 kHz 950,00500 MHz -50.81 dbm -37.91 dB.
Il ) [ ] ( ]

Date 25 10:04:50 Date: 7 10:48:5
Lowest Band Edge / 1SCO / QPSK Highest Band Edge / 1SC47 / QPSK
> oo
Spectrum # ||| Spectrum #* v
Ref Level 30,00 dem Offset 14.00 de Mode Sweep Ref Level 30.00 dBm Offset 14.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
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[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.93207 MHz -50.79 dBm -37.79.d8 847.000 MHz 849,000 MHz 100.000 kHz 848.71528 MHz 20,87 dBm -9.13 dB
823.000 MHz 924,000 MHz 20.000 kHz 823.99950 MHz -38.33 dBm -25.33 dB 849,000 MHz 850,000 MHz 20.000 kHz | 849.06444 MHz -47.44 dBm -34.44 dB
524,000 MHz §26.000 MHz 100.000 kHz 524.11289 MHz 20.64 dBm -9.36 dB 850.000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -50,75 dBém -37.75 dB
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( i wa G ee
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SPORTON LAB.

FCC RF Test Report

Report No. : FG561313

LTEBand 5/ 15K

Lowest Band Edge / 1SCO / BPSK

Highest Band Edge / 1SC11 / BPSK

Spectrum #

Spectrum J# I

Ref Level 30.00 dem Offset 14.00 dB Mode Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvagPwr
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3008 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz | 823,000 MHz 100.000 kHz 822.99600 MHz | -50.77 dBm -37.77.dB 847.000 MHz 849,000 MHz 100.000 kHz 848.71728 MHz 20.73 dBm -0.27 d
823.000 MHz | §24.000 MHz 20.000 kHz | 823.93357 MHz -32.82 dBm -19.82 dB 849.000 MHz 850,000 MHz 20.000 kHz | 849,03347 MHz | -34.47 dBm -21,47 dB
524.000 MHz 826.000 MHz 100.000 kHz 824.11489 MHz 20.71 dBm -9.29 dB 850.000 MHz 860,000 MHz 100.000 kHz | 850.01499 MHz -50.51 dBm -37.51 dB
L J T we G e
il TooUl 04:45 Date 13:18:35

Lowest Band Edge / 1SCO / QPSK

Highest Band Edge / 1SC11 / QPSK

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 14,00 dB Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHEBEKABS PABS
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.08002 MHz -50.96 dBm -37.96 d& 847,000 MHz 249,000 MHz 100.000 kHz 84B8.71528 MHz 20.66 dBm -9.34 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.88462 MHz -35.19 dBm -22.19 dB 540,000 MHz 850.000 MHz 20.000 kHz 540.06643 MHz -47.53 dBém -34.53 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.11688 MHz 20.28 dBm -9.72 di 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -51.14 dBm -38.14 dB
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FCC RF Test Report

Report No. : FG561313

LTEBand 5/ 15K

Lowest Band Edge / 12SC0 / QPSK

Highest Band Edge / 12SC0 / QPSK

n ] -3
Spectrum # Spectrum ¥# v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Sweep Ref Level 30.00 dém Offset 14.00 dB8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvagPwr
Limit ¢heck PABS SPURIGIE GHBEKARS PA
i 5 Line _$PURIDUS_LINE_ABS PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Ppowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.98002 MHz -54.33 dBm -41.33 dB 847.000 MHz 849,000 MHz 100.000 kHz 848.81119 MHz 12,84 dBm -17.16 dB
823.000 MHz 824.000 MHz 20.000 kHz 823,99950 MHz -31.13 dBm -18.13 dB 849.000 MHz 850,000 MHz 20.000 kHz 849.05644 MHz -33,95 dBém -20.95 dB
524,000 MHz 526.000 MHz 100.000 kHz 524.20080 MHz 12.23 dém -17.77 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -53,71 dBm -40.71 dB
J (] il [
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 5/

3.75K

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SCO / QPSK

Spectrum J#

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 1004100

Offset 14.00 d&

Mode Auto Sweep

(@1 Avgrwr (@1 Avgrwr
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e SPURIOUS_LINE_ABS PABS ine PURIOUS | INE_ABS PABS
-10 ddftE— -10 dﬁ'rh;}i
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs |
30.000 MHz 815,000 MHz 100.000 kHz 659.39828 MHz -56.12 dBm -43.12 dB 30.000 MHz 815.000 MHz 100.000 kHz £59,39826 MHz -51.84 dBm .
860.000 MHz 1.000 GHz 100.000 kHz 989.05667 MHz -55.83 dBm -42.83 db 860.000 MHz 1.000 GHz 100.000 kHz 989.05667 MHz -56.06 d&m -43.06 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.64809 GHz -47.21 dém -34.21 dB 1.000 GHz 3.000 GHz 1,000 MHz 1.64809 GHz -47.15 dBm -34.15 dB
3.000 GHz 7.000 GHz 1,000 MHz 692226 GHz -49,15 dBm -36.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -49.31 dem -36.31 de
7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -49.47 dBm -36.47 dB 7.000 GHz 3.000 GHz 1.000 MHz 7.00225 GHz -49.56 dBm -36.56 dB
~7 -~ ———r T
( J w ( )il J -
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Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK

Spectrum J#

Ref Level 0.00 dem
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL
30.000 MHz 815.000 MHz 100.000 kHz £69.21078 MHz -50.35 dBm -37.35 dB 30.000 MHz 815,000 MHz 100.000 kHz 669.21076 MHz -52.15 dém -30.15 B
860.000 MHz 1.000 GHz 100.000 kHz 984.62333 MHz -61.22 dém -48.22 dB 860.000 MHz 1.000 GHz 100.000 kHz 984.62333 MHz -62.28 dém -49.26 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.67308 GHz -46.17 dBm -33.17 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.67308 GHz -45.64 dBm -32.64 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.90826 GHz -48,98 dBm -35.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.28 dBm -36.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00875 GHz -49.41 dBm -36.41 dB 7.000 GHz 3.000 GHz 1.000 MHz 7.00625 GHz -49.49 dBm -36.49 dB
— — —_—
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG561313

LTE Band 5/

3.75K

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / QPSK

Spectrum ¥# = |[ spectrum k=
Ref Level 0.00 dem Offset 14.00 dB Mode Sweep Ref Level 0.00 dBm  Offset 14.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz 815.000 MHz 100.000 kHz 679.07234 MHz -54.67 dBm -41.67 db 30.000 MHz 815.000 MHz 100.000 kHz 679.07234 MHz -51.98 dBm -38.86 dB
860.000 MHz 1.000 GHz 100.000 kHz 999.37000 MHz -62.62 dBm -49.62 dB 860.000 MHz 1.000 GHz 100.000 kHz 999,37000 MHz -62.51 dém -49.51 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.69758 GHz -47.39 dém -34.39 dB 1.000 GHz 3.000 GHz 1,000 MHz 1.69758 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.90326 GHz -48.92 dBm -35.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90176 GHz -49.18 dam -36.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00275 GHz -49.25 dBm -36.25 dB 7.000 GHz 3.000 GHz 1.000 MHz 7.01975 GHz -49.51 dém -36.51 dB
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Report No. : FG561313

LTE Band 5/

15K

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SCO / QPSK

Spectrum J#

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 1004100

Offset 14.00 d&

Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi
30.000 MHz 815.000 MHz 100,000 kHz 64016578 MHz -64.03 dBm -51.03 dB 30.000 MHz 815.000 MHz 100.000 kHz 81163922 MHz -64.73 dém -51.73 dB
860.000 MHz 1.000 GHz 100,000 kHz 990.73667 MHz -64.17 dBm -51.17 dB 860.000 MHz 1.000 GHz 100.000 kHz 869,12333 MHz -64.12 dém -51.12 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.64809 GHz -46.71 dBm -33.71 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -50.69 dBm -37.69 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.94176 GHz -49,13 dBm -36.13 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.93326 GHz -49.25 dém -36.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00775 GHz -49.53 dBm -36.53 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.02124 GHz -49.68 dam -36.68 dB
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Middle Channel / 1SCO / BPSK

Middle Channel / 1SCO / QPSK
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 688.39422 MHz -60.45 dBem -47.45 dB 30.000 MHz | 815.000 MHz 100.000 kHz 669.21078 MHz -49.80 dBm -36.80 dB
860.000 MHz 1.000 GHz 100.000 kHz 984.62333 MHz -62.98 dBm -49.98 dB 860.000 MHz 1.000 GHz 100.000 kHz 984.62333 MHz -62.61 dBm -49.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67308 GHz -46.02 dBm -33.02 de 1.000 GHz 3.000 GHz 1,000 MHz 1.67308 GHz -45.64 dem | -32.64 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.94826 GHz -49,11 dBm -36.11 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.90726 GHz -49,08 dBm -36.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00625 GHz -49.61 dBm -36.61 dB 7.000 GHz 9,000 GHz 1,000 MHz 7.00075 GHz -49.30 dBm -36.30 dB
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LTE Band 5/5MHz

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / QPSK
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALim Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 795.30141 MHz -64.46 dBm -51.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 679.07234 MHz -53.90 dBm -40.90 dB
860.000 MHz 1,000 GHz 100.000 kHz 961.01000 MHz -62.97 dém -49.87 dB 860.000 MHz 1.000 GHz 100.000 kHz 893.81000 MHz -62.90 dBm -49.90 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,69758 GHz -46.56 dBm -33.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69758 GHz -47.24 dBm -34.24 dp
3.000 GHz 7,000 GHz 1,000 MHz 6.95376 GHz -49.21 dem -36.21 de 3.000 GHz 7,000 GHz 1,000 MHz 699725 GHz -48.90 dBm -35.90 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.02624 GHz -49.46 dBm -36.46 0B 7.000 GHz 9,000 GHz 1,000 MHz 7.04174 GHz -49.56 dBm -36.56 dB
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage 15K <2.5ppm

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0035
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0005

PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0044
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0047

Note:
1. Normal Voltage =5 V. ; Minimun Voltage=4.8 V. ; Maximum Voltage = 5 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenzZhen) Page Number : Al72 of A212
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD007



= as. FCC RF Test Report Report No. : FG561313

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 3.75K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO N/A Result
Lowest CH 151 1.91
Middle CH 2.09 212 PASS
Highest CH 241 1.36
Mode LTE Band 12/ 15K
Mod. BPSK QPSK Limit: 13dB
RB Size 1SCO N/A 1SCO 12SCO Result
Lowest CH 1.65 1.74 5.97
Middle CH 1.65 1.74 5.94 PASS
Highest CH 1.65 2.17 6.14
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